
EAST GOSHEN MUNICIPAL AUTHORITY 

March 14, 2022 

7:00 PM 

1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE
a. Ask if anyone will be taping the meeting

2. CHAIRMAN'S REPORT/OTHER MEMBERS REPORTS

3. SEWER REPORTS

a. Director of Public Works Report.
b. Pennoni Engineer's Report.
c. Big Fish Environmental Report

4. APPROVAL OF MINUTES

a. February 14, 2022

5. APPROVAL OF INVOICES

DRBC Invoice #222169 
Kappe Assoc. #21-554-M 

6. LIAISON REPORTS

7. FINANCIAL REPORTS

a. February Financial Report

8. OLD BUSINESS

a. Sewer Extension Study

F: \Data\Sh a red Data\Agendas\M un icipal A uthority\2022\3 � 14R 2022. doc 

$ 666.00 Pd 3/8/22 
$ 6,831.00 Pd 3/8/22 



9. 2021 Goals:

Goal Status 
[...]
PURPOSE OF ENTRV __ ...,VV:..:....:�=-T.,___lJ)/,.......£..,1,.a.::"--;...___,,S,..,.1.-.._� ..,_A1.1;.::.· 1-"N'-'-'---------------

SUPE;RVISOR(S) In charge of crews Type of Crew 
\L-. r,\ 11.-\.ll.(l f'lllll ll 1,/��k.J 

Phone# 
C. IO • lf6 · i •19'1.

*DENOTES MINIMUM REQUIREMENTS TO BE COMPLETED AND REVIEWED PRIOR TO ENTRY•
COMMUNICATION PROCEDURES 1/e�f:> i.1. I H"''110 s 1G--"A� 
RESCUE PROCEDURES (PHONE NUMBERS AT BOTTOM,,_ ______________ _

REQUIREMENTS COMPLETED DATE TIME 
o Lock Out/De-energize/Try-Out
□ Line{s) Broken • Capped •

Blanked 
D Purge • Flush and Vent 

iJ-yentllatlon 
D Secure Area (Post and Flag) 
o Breathing Apparatus
o Resuscitator• Inhalator

ii-, Standby Safety Personnel :::;;/iL_ � 
Note: Items that do not apply enter NIA in the blank. 

REQUIREMENTS COMPLETED 
)L Full Body Harness w/ "D" ring 
'rp. Emergency Escape Retrieval 

Equipment 
'rf;i. Lifelines 
\/. Fire Extinguishers 
'\'Ill Lighting {Explosive Proof) 
1f;J._ Protective Clothing 
� Respirator(s) (Air Purifying) 
o Burning and Welding Permit

•• RECORD CONTINUOUS MONITORING RESULTS EVERY 2 HOURS
CONTINUOUS MONITORING•• PERMISSIBLE 

DATE 

TEST{$) TO BE TAKEN ENTRY LEVEL 4,; . i'.,l: MONITORING RESULTS € ,1 

TIME 
Ji.:.!.Q. 

i::,o 

h 

Ji.:.!! 
"'• I \ 

� 

� 

□ Percent of Oxygen 19.5% to 23.5% ·":.,: (. _____ � to,
□ Lower Flammable Limit Under 10% _ - - - - -
□ Carbon Monoxide +35 PPM _;;_ - - - - - ....L _Q_ 
o Aromatic Hydrocarbon + 1 PPM • 5 PPM - - - - - - -
D Hydrogen Cyanide (Skin) • 4 PPM -. - -- -- -- -- -- """iT 
D Hydrogen Sulfide +10 PPM • 15 PPM ..LL - - -.- -- -- _L ..JL 
D Sulfur Dioxide + 2 PPM • 5 PPM _r _ __________ _Q_ _Q_
□ Ammonia *35PPM - - - - - __ -
• Short-term exposure limit: Employee can work In the area up to 15 minutes. 
+ 8 hr. Time • Weighted Avg.: Employee can work In area 8 hrs (longer with appropriate respiratory protection).
REMARKS: 

GAS �f,SJf: Ni��,!:(�
HECK# INST�U-���NT��) g��!) MODEL &/OR TYPE SERIAL '

f
OR UNIT#

SAFETY STANDBY PERSON IS REQUIRED FOR ALL CONFINED SPACE WORK 
SAFETY STANDBY PERSON($) CHECK # CONFINED SPACE ENTRANT($)C'f;ll'ltillll jt't:NC�/1., ___ fflJ\�\(.. V1TAN?.A 

Mi K q' .. t,1,V,J 

CHECK# 

SUPERVISOR AUTHORIZING ENTRY. 11) Ambulance--✓---- Fire C Mi S't.
ALL ABOVE CONDITIONS SATISFIED k:'.... Safety V Gas Coordinator / 
DEPARTMENT f\il, lt 1.J,;<l(pHONE 6 10 • 6'(t .. lll1 



EAST GOSHEN MUNICIPAL AUTHORITY 

ENGINEER'S REPORT 

March 11, 2022 

Ridley Creek Sewage Treatment Plant (RCSTP) 

Christiana Executive Campus 

121 Continental Drive, Suite 207 

Newark, DE 19713 

T: 302-655-4451 

F: 302-654-2895 

www.pennoni.com 

• Caustic Soda Conversion-We prepared scoping to add an outside safety shower with tempered water

feed to the shower location, as per comments from the chemical supplier. We plan to provide vendor

selection recommendations and quotes for the tank and chemical feed pump & piping systems for

consideration at the April MA meeting.

• UV Disinfection System - We continued design and product evaluations for the temporary bypass

approach, crane, electric and controls needs, and hydraulics of the system. We conducted on-site

scoping meetings with the Township, operator, Glasco technical representatives and vendor,

electrical contractor, mechanical contractor, and controls integrator. Glasco provided a finalized

quote for the UV equipment and bypass ("pilot") system afterwards. Budgetary quotes were also

provided afterward by the electrical, mechanical, and controls contractors. A memo summarizing the

quotes is submitted under separate cover. We recommend Glasco's Costars quote be awarded

subject to scheduling impacts of the grant funding described below.

The lead time for the Glasco equipment is approximately 5 months, which would be circa August 2022

if awarded in March. It is recommended to wait to install the system until after hurricane season since

it will be risky for the temporary bypass UV system to handle a storm event like Hurricane Ida.

Therefore, construction would be projected to occur in the October-November timeframe, provided

the Glasco equipment is ordered by the end of April.

We are also assisting the Township with the Commonwealth Financing Authority (CFA) Local Share

Account (LSA) grant application. According to PA DCED, grant awards are expected to occur around

November. No grant funds can be authorized or expended prior to "receiving CFA approval". It is not

yet known if that "approval" means the grant award or the follow-up grant contract execution, which

could be at least 1-2 months after award. Therefore, no equipment or construction contracts to be

funded by the grant could be authorized until the November-December timeframe, at the earliest. If
the Glasco equipment is part of the grant, the Glasco lead time would then not start until then so this

would become a mid-2023 construction project. Alternatively, if the grant is pursued for a lesser

amount of approximately $160K vs. the currently planned $199K, the grant funding would only cover

the contractor work (not Glasco's equipment) so the Glasco quote could be approved now. Further

discussion on the funding and scheduling is occurring at the time of this report; decisions will need to

be made by March 15, which is the due date for the grant applications.

• NPDES Permit Renewal - The public review comment period has ended, and DEP indicated the final

permit will be issued shortly with no changes from the draft version that was provided for public

review.

• Influent Flow Meter Replacement - It is our understanding that the manhole and meter have been

ordered, and delivery is expected in the July timeframe.

Ridley Creek Collection System Permanent Meters 

• No activity since our last report.



EGMAU22001 

East Goshen Municipal Authority 

Westtown Way Pump Station 

• No activity since our last report.

Sanitary Sewer Pipe Rehab 

March 11, 2022 

• Supplee Valley- No activity since our last report.

Page 2 

Engineer's Report 

• Hershey's Mill Estates - We finalized and submitted the GP-11 "Stream Obstructions" plans and

permit application to DEP on March 8. Attached is an email summarizing the status and projected

schedule moving forward. Per follow-up with a material supplier, 8" ductile iron pipe (DIP) is readily

available, but 12" DIP is a 20-week lead time. Most of the project is 8" DIP, but there is some 12" DIP

at the downstream end. The overall construction duration may therefore be a couple months longer

than projected in the email.

We are also assisting the Township with the LSA grant application for this project. The scheduling

impacts for this project would be the same as described above for the UV Replacement project, and

further consideration is ongoing at the time of this report. If not using LSA grant funding at all, we

project that construction would begin in late summer 2022. If using LSA grant funding, the project

schedule would be pushed back approximately 6 months because construction contracts cannot be

awarded until the grant is "approved". In that case, construction would then be projected to occur in

spring-summer 2023.

If not using LSA funding, the project can move forward now, and we request authority to advertise

the construction contract per the attached schedule.

l&I Program 

• No activity since our last report.

New Connections 

• Sewer Extension Study - No activity since our last report.

Chapter 94 Reports 

• We continued data analysis and preparation of the 2021 Chapter 94 Annual Sewer Facilities Reports

for the Ridley Creek, Chester Creek (West Goshen), and Westtown Service Areas. The reports will be

finalized and submitted to DEP prior to the March 31 deadline.

Industrial Pretreatment Ordinance 

• No activity since our last report. As discussed at the May 2021 MA meeting, a headworks study with

sampling at the RCSTP can be conducted to set contaminant limits.

END OF REPORT 

C: \ Users\ssm ith \AppData \Loca !\Microsoft\ Windows \I NetCache \ Content. Outlook\E NZRJ KBC\E ngi nee rs Report 2022-03-11. d ocx 



EGMAU22001 March 11, 2022 

East Goshen Municipal Authority 

I 

Page 3 

Engineer's Report 



RCSTP Monthly Operations Report: 

March 2022 

Environmental Services Inc. 

Executive Summary 

The Ridley Creek sewage treatment plant outfall 001 achieved compliance with the permit 
discharge limitations for the month of February 2022. All supplemental reports for January 2022 
were submitted with the DMR. Discharge to the Applebrook irrigation lagoon remained in service. 
Chemical usage utilized for pH and total alkalinity remained consistent with previous months. 
Aluminium sulfate solution volumes slightly decreased during February to 69.9 gpd as compared 
to January at 70.1 gpd to achieve phosphorus removal. No significant mechanical or operational 
issues were observed during operation of sludge dewatering equipment or SBR treatment 
process. There were no odor complaints during the month. 

Treatment Process Operation 

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for the February 

2022 DMR. 

Table 1 

Compliance with the NPDES discharge permit was achieved during February. The monthly 

average total phosphorus was reported as 0.10 mg/L as compared to the permit limitation of 0.5 

mg/L. The TSS samples were consistently in single digits and well below the weekly maximum 

of 15 mg/L. The monthly average TSS was reported as 4 mg/L as compared to the discharge 

limitation of 10 mg/L. The TSS weekly averages are presented below in Table 2. 

Table 2 
February 2021 Final Effluent Weekly TSS Averages 

Week 1 14.8 mg/L 
Week 2 4.0 mg/L 
Week 3 6.5 mg/L 
Week 4 9.2 mg/L 

The final effluent test results demonstrate that the biological treatment process performed well 
during February. Sequencing batch reactors (SBRs) numbered 2, 3 and 4 were in service. 

Process monitoring of each SBR included ammonia as N, nitrite as N, Nitrate as N, COD, SSV, 

MLSS and total phosphorus. Daily analysis of the final effluent flow equalization grab sample for 

total phosphorus is ongoing. Sample collection and analysis of the influent wastewater collected 

at the influent pump station wet well is ongoing. 

Discharge to the Applebrook irrigation lagoon, outfall 002 continued through January. 

Table 3 presents the available pollutant data for the Applebrook discharge reported as outfall 

002 on the February 2022 DMR. 

Table 3 



The influent wastewater pollutant concentrations and loading entering the wastewater treatment 
facility generally remained within the design concentration and organic loading values. The 

monthly average weekly concentrations were generally observed to be less than the design 

parameters for the treatment process. 

Table 4 presents the available pollutant data for the influent wastewater collected at the doghouse 
manhole during February 2022. 

Table 4 

The foam on the SBR surface reduced to approximately 5% to 10% coverage of the surface area. 

The foam thickness is approximately 3 to 4 inches with a light to medium brown color. These 
conditions may contribute to a decrease in clarity within the final effluent post flow equalization 
basins; however, the clarity is improved after passing through the disc filters. The operation 
strategy is to lower the MLSS to maintain a F:M ratio of 0.06 while ensuring the ammonia effluent 
discharge concentration remains within the seasonal limit of 2.5 mg/L. 

Pennoni Associates 

Provided data for Chapter 94 Report. 

Chemical Usage: 

February 2022 

Chemical Daily Average Total Monthly 

Soda Ash, pounds 300 8,400 

Aluminium Sulfate solution, gal 69.9 1,957 

Flow data: 

February 2022 

Flow Meter Location Total Volume for Average Daily Daily Maximum 

Month, MG Flow, gpd Flow, gpd 

Influent Wastewater to 
12.307 439,540 753,200 

Screening Building* 

Influent Wastewater to 
12.635 451,250 652,288 

SBRs* 
. 

Internal Recycle** 0.581 20,779 96,014 

Page 2 of3 



Treated Effluent to Disc 
12.536 447,703 601,728 

Filters 

Final Effluent Discharge 
8.803 315,000 408,000 

Applebrook Golf Course 1.3856 49,487 59,248 

During February, the average monthly influent wastewater flow measured at the "field" flow meter 
was 439,540 gallons//day as compared to the influent flow into the SBRs as 451,250 gallon/day. 
The difference between the daily averages is 11,710 gpd, with the "field" flow meter 
measurements recorded should be less than the influent to the SBR. These values would be 
considered typical as the flow volume into the SBRs includes internal recycle flows from the 
centrifuge and disk filters. 

Minor Preventative Maintenance 

Flushed chemical feed lines to the SBRs. 

Cleaned final effluent weir trough daily 

Skimmed surface of disc filters daily 

Drained and cleaned disc filters bi-weekly 

Cleaned buildings and laboratory 

Significant Rainfall 

During February, there were nine (9) days when rainfall or snow occurred. There were two (2) 
events where the rainfall exceeded 0.5 inches in a 24-hour period. 

February 4th 0.70 inches rainfall 

February 13th 0.50 inches snow 

February 25th 0.97 inches rainfall 

During February 3rd through February 5th there were three consecutive days of rainfall for a total 
of 1.38 inches. 

The total rainfall for the month of February was a total 2.84 inches. 

Maintenance and Repair Activities 

Page 3 of 3 



1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 

DRAFT 
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY 

MEETING MINUTES 
February 14, 2022 

The East Goshen Township Municipal Authority held their regular meeting on Monday, 
Febrnary 14, 2022 at 7:00 pm. at the Township Building. 
Members in attendance were: Walter Wujick, Chainnan; Kevin Cummings, Vice Chairman; and 
Jack Yahraes. 
Also in attendance were: David Ware (Financial Director), Mike Ellis (Pennoni), Mike Lynch 
(Township Supervisor), Patrick McKenna (Attorney), and Scott Towler (via phone). 

COMMON ACRONYMS: 
EFES - Big Fish Environmental Services 
BOS - Board a/Supervisors 
CB -Conservancy Board 
DEP -Department of Environmental Protection 
EPA - Environmental protection Agency 
HC - Historical Commission 
l&I - Inflow & Infiltration 
LCSTP -Lockwood Chase Sewer Treatment Plant 

Call to Order & Pledge of Allegiance 

MA- Municipal Authority 
NP DES -National Pollutant Discharge Elimination System 
PC - Planning Commission 
PM - Prevention Maintenance 
PR - Park & Recreation Board 
RCSTP - Ridley Creek Sewer Treatment Plant 
SBR - Sequencing Batch Reactor 
SSO -Sanita,y System Overflow 
WAS - Waste Activated Sludge 

Walter called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance. 
He asked for a moment of silence for our First Responders, Police and Mark Miller's wife. 
Walter asked if anyone would be recording the meeting. There was no response. 

Chairman's Report 
1. Annual Planning Session - Walter recapped the accomplishments and goals. The Supervisors
showed interest in the dollars involved. Mike Lynch mentioned that they are keeping the possible
expansion of the sewer system front and center. Kevin commented that they need to do it differently
this time. Provide good communication through letters to the residents involved. Do small group
meetings to avoid a public setting. Jack commented that the last time, the residents came to the
Municipal Authority meeting before the MA was ready.

2. Jack attended the West Goshen Sewer Authority meeting. Westtown owes $125,000 more. There
are 588 on the Greystone sewer. The average is 3.83M gallons/day. They are polling unsewered
neighborhoods. Kevin commented that we should get their polling format. The WTWPS status is no
action before September.

MA 2-14-22 draft 1 



1 SEWER REPORTS 
2 1. Director of Public Works, Mark Miller's report for January 2022
3 Monthly Flows -The average daily flow to West Goshen was 677 ,257 per day.